ENHANCEMENT OF BIOLOGICAL ACTIVITY IN BIOFILTERS BY AMINO
ACID SUPPLEMENTATION

Bofu Li

Submitted in partial fulfilment of the requirements for

the degree of Master of Applied Science

at

Dalhousie University
Halifax, Nova Scotia
August 2016

© Copyright by Bofu Li, 2016



DEDICATION

For my parents and Shijun.

i



TABLE OF CONTENTS

LIST OF TABLES ...ttt ettt ettt et s e st enseeneesseeseeneans vi
LIST OF FIGURES ...ttt st es vii
ABSTRACT ...ttt ettt st e e e nae s s e teentesse e seensaeneenseensenneans viii
LIST OF ABBREVIATIONS USED ..ottt ix
ACKNOWLEDGEMENTS ...ttt et e e seensesnnens Xiii
Chapter 1 INTrodUCTION ......cc.eiiiiiiiieiiee ettt ettt ettt eseee e 1
1.1 TMPELUS FOT WOTK ...eovviiiiiiiieeiice ettt ettt et a e e s e e e eae e 1
[...]
which plays as the electron acceptor, was accepted by oxygen. Therefore, COD
concentration can be calculated by the decreased dissolved oxygen in water with a sensitive
oxygen probe (Qiu et al., 2012). However, oxygen is a weak reducing reagent and low
dissolve oxygen in aqueous solution (e.g., less than 10 ppm at 25°C, 1 atm). This is the
major drawback of traditional TiO2 photocatalysis system. Using permanganate (Zhu et al.,

2006) and ceriumions (Chai et al., 2006; Song et al., 2009) as the electron acceptors is a

15



possible solution. In addition, transferring the photoelectron to the external circuit is a

better option to solve this problem.
C.H,0,X +( +y‘2—z“’)0—> CO, + xH* + X—+(E)H0 Equation 2.1
x1yUzA g X p 2 X 2 X q > 2 qua 10N 2.

TiO2 can be immobilized on different materials including polymer compounds, titanium,
or stainless steel. (Kavan et al., 1996; Liu et al., 1997; Yu et al., 2003). The immobilized
nanostructured TiO2 on conducting materials works as the working electron. The electric
field creates a force to separate photoelectron from TiO; particles (Zhang et al., 2004)
(shown in Figure 2.2) which can improve oxidation efficiency. Therefore, the combination
of working electron and electric field make oxidation process easier for transferring the
photoelectron to the auxiliary electrode through the external circuit (Zhang et al., 2004).
Thus, the reduction reaction takes place on the auxiliary electrode instead of adsorbed O-

(Qiu et al., 2012).

Working Electrode hv (A4 < 387nm)
Ox. 1 I
o
i < - [t T\ Oxidation
Reduction < CO NH. X
Ox.+e~ = red Electric Field ---

Organics

Figure 2.2 Schematic of photoelecrocatalytic processes with TiO; thin film electrode.

16



Zhang et al., (2004) suggested the general equation for mineralization at TiO2 photoanode
(Equation 2.2). Then, the amount of electron transferred at the TiO> nanoporous film
electrode can be quantified and converted to COD concentration Farady’s Law. (Zhang et

al., 2004).

Equation 2.2
+(4y —2j+m—-3k)H* + (4y — 2j + m — 3k — q)e”

Kim et al. (2001) described a titanium dioxide (TiO2) photocatalytic sensor for the
determination of COD with the flow injection analysis system. This study demonstrated a
linear relationship with CODw, for treated wastewater in the range of 0.12-8 ppm (Kim et
al., 2001). The maximum current was correlated with the flow rate and the amount of TiO»
beads. Zhang et al. (2004) used a TiO2 nanoparticle film electrode as the working electrode
to promote the degradation efficiency. The detection limitation was 0.2 ppm and the linear
range of peCOD was 0 to 360 ppm for industrial wastewater in Queensland State, Australia.
In order to completely oxidize the nitrogenous organic compounds (NOCs), Li et al. (2012)
used hydroxyl organic compound (i.e., glucose) to improve oxidization capability. The first
application of peCOD in drinking water for NOMs was described by Stoddart and Gagnon

(2014). peCOD is correlated with theoretical oxygen demand (ThOD) in drinking water.

17



2.3.3 Characterization and quantification of natural organic matter by fluorescence-

spectroscopy

The organic molecules of water samples would be excited by absorbing an emitted photon
in fluorometer. Then organic molecules drop in vibrational levels of ground electronic state
by emitting photon (Guilbault et al., 1990). A three dimensional fluorescence matrix is
generated through an emission map. This matrix can be used to evaluate relative abundance

or concentration of organic compound in relevant excitation/emission regions.

In general, fluorescence instruments consist of a source of light, a sample holder,

excitation/emission monochromaters (or filters), and a detector as shown in Figure 2.3.

Lamp

Excitation
monochromater or filter

Detector

Water sample

Emission
monochromator or filter

Figure 2.3 Typical components of a fluorescence spectrometer.

Various fluorescence spectroscopy techniques are widely used in detection of organic
matters in water. Vodacek et al. (1995) proved that the dissolved organic matter (DOM) is

correlated with DOC. Baker (2002) investigated the impacts of wastewater from tissue mill

18



using fluorescence spectroscopy. The high concentration tryptophan and fluorescent
whitening agents in wastewater resulted in a significant fluorescence characteristic of river
water. Chen et al. (2003) investigated the organic matters in surface water with and without
wastewater pollution. Five major categories of organic matters were shown in different
excitation/emission regions using the fluorescence regional integration (FRI) method.
Carstea et al. (2010) used florescence spectroscopy to monitor the organic matters in the
river. The intensity of humic-like and protein-like peaks increased with a rainfall or a diesel

pollution.

2.4 Amino acids in metabolism

Amino acids can be utilized and broken down by the bacteria through different metabolic
and catabolic pathways. Barker (1981) reviewed the amino acid degradation in anaerobic
bacteria. Teufel et al. (2010) reported the detail catabolic pathways of phenylalanine in
bacteria. Christensen et al. (1999) investigated the catabolism of phenylalanine, tyrosine,
and tryptophan in lactic acid bacteria. From the perspective of energy cost, Akashi et al.
(2002) calculated the metabolic efficiency and amino acid composition in the proteomes

of E.coli and B. subtilis using synonymous codon usage bias.

The metabolism and the catabolism of amino acids are usually related with critic acid cycle
(shown in Figure 2.4) and oxidative phosphorylation. As to the oxidation of amino acids,
the amino group bonded to the alpha carbon next to the carboxylate terminus is removed
during the deamination process (Rittmann and McCarty, 2001). The equation (Equation

2.3) is as below:

19



R — CHNH,COOH + NAD* + H,0 =R — COCOOH + NH; + NADH + H* Equation 2.3

In general, amino acids convert to acetyl coenzyme A (acetyl CoA), and then enter critic
acid cycle. Some of amino acids convert into other amino acids such as succinate, fumarate,
and oxaloacetate. These amino acids can directly enter the critic acid cycle to release the
energy (Rittmann and McCarty, 2001). Critic acid cycle is the critical part of catabolism
of amino acids. The general steps of critic acid cycle are shown in Figure 2.4. Acetyl CoA
firstly combines with the oxaloacetic acid and water to form citric acid. For oxidation of
Acetyl CoA, the net result of all the reactions is showed in Equation 2.4.
CH;C0OSCoA + 3NAD* + FAD + GDP + Pi + 3H, - 2C0,

Equation 2.4
+3NADH + FADH, + GTP + 3H" + HSCoA

20



—| Pyruvate |
| Acetyl-CoA I

|
[ Oxaloacetate ]
Citric acid cycle a-ketoglutarate

\ /

[ Fumarate ] [ Succinyl-Coa ]
T g

Figure 2.4 Overview of the citric acid cycle.

After the deamination and the critic acid cycle, the energy stored in NADH and FADH>
are converted into ATP to maintain the metabolism processes in bacteria through oxidative
phosphorylation. Oxidative phosphorylation can transfer the potential energy to ATP
through two major functions: transferring the electrons from NADH to the terminal
electron acceptor by a cascade of membrane-bound protein and cytochromes; the protons
are released and transferred to the outside of the cell membrane or accumulated OH' inside
of the cell membrane when the electron transfers from NADH to the terminal acceptor
(Rittmann and McCarty, 2001). In this study, the terminal acceptor could be the oxygen in

water. The amino acids used in this study are shown in Table 2.1.

21



Table 2.1 Molecular structure, chemical formula, and ThOD of amino acids (adapted from
Pitter and Chudoba, 1990).

Molecular Chemical Molecular ThOD/Mass
Amino acids

structure formula weight g/g

OH
L-Alanine . C3H7NO, 89.09 1.08
2
CH,
L-Phenylalanine CoH1NO, 165.08 1.94
HO o
L-Tyrosine ‘ CoH11NOs3 181.07 1.68

L-Tryptophan C11H12N202 204.09 2.06

As to drinking water treatment, Dotson and Westerhoff (2009) investigated 16 full-scale
drinking water treatment plants in the United States. The average free amino acids in raw

water was 0.38 pg/L. In addition, Gagnon and Huck (2001) showed that amino acids were

22



degraded rapidly by drinking water biofilms. Thus, in the natural environment amino acids

are rarely present as free substrate as they are readily degraded by biomass

2.5 Summary of literature review

In conclusion, biological filtration is becoming more popular in the drinking water
treatment industry. Biological activity is an important indicator for biofilters. Therefore,
both nutrients and substrate amendments are possible ways to change a passive biological
treatment to a purposeful biological treatment. As to analysis instruments, ATP, peCOD,
and fluorescence spectroscopy are used to assess the operation of biofilters. The amino

acid supplementation may improve the biological activity of biofilm in biofilters.

23



Chapter 3 Amino Acid Batch Experiment

3.1 Introduction

Previous studies demonstrated that mineral nutrients (e.g., phosphate) and substrate
supplement may increase biological activity in water. van der Kooij and Hijnen (1988)
used total 69 different organic compounds to promote the growth of Aeromonas
hydrophila in drinking water. Compared with carbohydrates, carboxylic acids, and long-
chain fatty acids, the cocktail containing 21 amino acids had the highest bacteria growth
rate and colony forming units (CFU) at different concentration levels. Both van der Kooij
et al. (1992) and LeChevallier et al. (1993) suggested that the AOC is an important
indicator for the potential growth of heterotrophic bacteria. Miettinen et al. (1997) found
that phosphate is correlated with the bacterial growth measured by HPC for both surface
water and groundwater in Finland where AOC does not have a strong correlation with
bacterial growth. Sathasivan and Ohgaki (1997; 1999) also indicated that the limited
nutrient in Tokyo metropolitan drinking water distribution system is phosphate. The
significant growth and the degradation of amino acids were observed by Gagnon and Huck
(2001) in the investigation of the removal of easily biodegradable organic matters in

biofilm reactor.

In this study, three amino acids (alanine, phenylalanine, and tryptophan) with phosphate
were used as the substrate supplements for the filtered-flocculated water from the drinking
water treatment plant to test the feasibility of amino acids for promoting bacterial growth

in water.

24



3.2 Materials and methods

3.2.1 Water treatment plant description and source water

The water for this study was sampled from the effluent of the flocculation tank in J.D.
Kline Water Supply Plant (JDKWSP) located in Halifax, Nova Scotia, Canada. JDKWSP
is a direct filtration water treatment plant with a designed capacity of 227 ML/day. The
source water for this water treatment plant is drawn from Pockwock Lake, which can be
characterized as low-turbidity, low alkalinity, low-pH, and low-TOC (Vadasarukkai et al.,

2011; Knowles et al., 2012). The schematic of JDKWSP is shown in Figure 3.1.

Clg_
KEMnOy Fluoride
Ca(OH), Alum Sampling floc-water NaOH
cl CO, Poly LT20 (Seasonal) { Zine / Orthopolyphosphate
Raw water ——» CL CL ‘ CL » ‘ ‘ » ——Distribution system
Rapid Mixing Tanks Flocculation Tanks Dual- Media  Clearwell Mixing Chamber

Filtration In-Ground reservoir

Figure 3.1 Schematic of J.D. Kline Water Supply Plant, Halifax, Nova scotia, Canada.

The water is drawn into rapid mixing tanks where the calcium hydroxide (Ca(OH),) is
added to change low-pH for pH adjustment. Potassium permanganate (KMnOs)is added
for the oxidation of metal (i.e., iron and manganese) with the pH 9.6-10 (Knowles et al.,
2012). Then carbon dioxide (CO.) is added to adjust water to pH 5.5-6.0 for the following
coagulation (Halifax Water, 2014). When water passes through the final premix tank,
aluminum sulfate (Al2(SO4)3) is added, and cationic polymer is added as a flocculation aid
during the cold winter. After rapid mixing tanks, water goes through flocculation tanks

where flocculated water was taken for this experiment. Then water enters the dual media

25



anthracite-sand filter. After filtration, water is stored in clearwells and reservoirs. Before
being delivered into the distribution system, water finally passes a passive mixing chamber
where chlorine gas is added for the disinfection, fluoride is added for dental health, sodium
hydroxide (NaOH) is added for pH adjustment, and zinc and ortho-polyphosphate are

added for corrosion control in the distribution system.

3.2.2 Experimental set-up and design

The batch experimental set-up is shown in Figure 3.2.

0.45-um filtered flocculated water (Source: JDKWSP)

BAAE SEAE  BAELA AAAE BARLE AAAE
ABABE AARE &86L BAAA AAAA AAAA

Control NH,C1 Tryptophan Alanine Phenylalanine Amino acid mixture

Incubated in amber bottles at 22.5 °C

Figure 3.2 Batch experiment of filtered flocculated water with amino acids.

The flocculated-water samples were stored in the fridge at 4 °C within 24 hours. In order
to remove the floc particles, the flocculated-water was filtered by a 0.45 pm capsule filter
device (GE Healthcare, UK). Then samples (500mL) were dosed with NH4Cl to test the
effect of the addition of nitrogen, and amino acids (alanine, phenylalanine, and tryptophan)
(chemical formulas are listed in Table 2.1). These water samples were incubated at 22.5 °C

in 500 mL glass amber bottles. The bottles were covered by the caps with headspace. The

26



dosage of alanine, phenylalanine, and tryptophan were 4.16, 3.21, and 3.12 mg/L,
respectively. Amino acid mix test water (mixture) was consisted of 1.39 mg/L alanine, 1.07
mg/L phenylalanine, and 1.07 mg/L tryptophan. The NH4Cl testconcentration was 6.82
mg/L. Potassium-biphosphate (KH2PO4) was added to water samples to ensure the N:P
ratio was at or above 10:1 to maintain the C:N:P ratio of 100:10:1 in aerobic drinking water
treatment (LeChevallier et al., 1991). Samples were collected every 24 hours for TOC and
ATP measurement over a 5 day period. The 250mL cocktail from the amber bottles was
sampled for the duplicated TOC and ATP measurement every day. Thus, the 500mL

cocktail of an amber bottle can be sampled for twice.

3.2.3 Analysis method

TOC
Samples were stored in headspace-free 40 mL vials, preserved at 4 °C with pH< 2 by the
addition of phosphoric acid. These samples were analyzed with a TOC-V CPH analyzer

(Shimadzu, Japan) within 7 days.

ATP

Quench-Gone Aqueous (QGA™) test kits (LuminUltra Corp., New Brunswick, Canada)
were used to measure the biomass ATP of water samples according to the manufacturer’s
instructions. ATP concentration is quantified by the light produced from
luciferin/luciferase enzyme in the presence of Mn iron and O;. A luminometer

(PhotonMaster™, LuminUltra, New Brunswick, Canada) was used to measure the

27



intensity of light. The reactions between ATP and the luciferin/luciferase enzyme are

shown in Equation 3.1 and Equation 3.2.

Mg2

luciferin + luciferase + ATP (g=)+ luci feryl adenylate cimplex Equation 3.1
+ pyrophosphate

luci feryl adenylate cimplex + 0, —» dehydroluciferyl adenylate + light Equation 3.2

3.3 Results and discussion

3.3.1 Degradation of TOC in filtered-flocculated water with amino acids

TOC of filtered flocculated-water was 2.283+ 0.086mg/L (N=2). C/C, for control and
NH4Cl test bottles were 0.95 and 0.92, respectively, after incubating for 5 days as shown
in Figure 3.3. The low TOC removal percentages in the control test bottle (5.5%) and
NH4Cl test bottle (8.3%) could be due to the low AOC concentration in these test bottles.
These removal percentages of TOC were in the range of AOC faction (0.1%-9%) reported
in the previous study (van der Kooij, 1982). The rapid degradation of TOC in amino acids
test bottles appeared on Day 2. On Day 2, C/C, for amino acid mixture, phenylalanine,

tryptophan and alanine test bottles were 0.64, 0.84, 0.76, and 0.96, respectively.

28



B Control
—— NH4C1
—&— Alanine